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Page No. ol Q)5 asals
Date of Report : Nov. 16,2016

Applicant: Power Stone Interior Design CO. LTD.

Address: No.4, Lane 14, Rensiao Rd., Renwu Dist., Kaohsiung City

Sample Name: Power Stone combined multi-slot board

Sample Submitted By: Power Stone Interior Design CO. LTD.(David Chuang)

Test Witnessed By: Power Stone Interior Design CO. LTD.(David Chuang)

Date of Sample Received: Oct. 28, 2016

Date of Testing: Nov. 09, 2016

Date of Testing Witness: ~ Nov. 09, 2016

Testing Method: Standard Counterweight

Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results:
Loading Test
Sample Number : : %
Load(kg) Deflection(mm) Visual Inspection
20 4.923
40 10.091
60 13.448 The Standard Counterweight and
No.1 70 15.563 the Combined multi-slot board were
not fallen.
80 18.249 The glass was not broken.
90 21 327
100 25.681
Remark : 1.The size of the glass is 590(L)*290(W)x7.8(H)mm -
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Signed for and on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd.
The conformity judgment is at the Applicant's final verdict.
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